ADEQ

A R K A N S8 A S
Department of Environmental Quality

May 15,2010
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7002 0860 0007 6828 9168)

Mr. Larry Garrett, Executive Director
City of Huntsville

112 West War Eagle

P.O. Box 430

Huntsville, AR 72740

RE: Discharge Permit Number AR0022004 — AFIN 44-00018
Dear Mr. Garrett:

Enclosed is the public notice, Fact Sheet, and a copy of the draft permit which the Arkansas Department of
Environmental Quality (ADEQ) has prepared under the authority of the National Pollutant Discharge Elimination
System and the Arkansas Water and Air Pollution Control Act. A copy of the final permit will be mailed to you
when the Department has made a final permitting decision.
[...]
is into Town Branch, thence to Holman Creek, thence to War Eagle Creek, thence to the White River in Segment 4K
of the White River Basin.

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal Clean Water Act, is a
comprehensive program to work toward achieving federal water goals in Arkansas. The initial 208 Plan, adopted in
1979, provides for annual updates, but can be revised more often if necessary. The 208 Plan has been revised to
revise the effluent limitations for Ammonia Nitrogen for the months of April through October from 3.0 mg/l to 1.6
mg/l, correct a design flow of the facility from 3.0 MGD to 2.0 MGD, and add Nitrite+Nitrate Nitrogen limits of
166.8 Ibs/day.

ADEQ’s contact person for submitting written comments, requesting information regarding the draft permit, or
obtaining copy of the permit and the Fact Sheet is Marysia Jastrzebski, P.E., at the above address and telephone
number or by email at Water-Draft-Permit-Comment(@adeq.state.ar.us. For those with Internet access, a copy of the
proposed draft permit may be found on the ADEQ’s website at:

http://www .adeq.state.ar.us/water/branch_permits/individual_permits/pn_permits/pnpermits.asp.

The last day of the comment period is 30 days after the publication date. If the last day of the comment period is a
Saturday, Sunday or legal holiday, the public comment period shall expire on the next day that is not a Saturday,
Sunday or legal holiday. The permit will become effective approximately two weeks after the close of the comment
period unless comments are received and/or a public hearing is requested prior to the close of the comment period
requiring a delay of the effective date. Comments and public hearing procedures may be found at 40 CFR Parts
124.10 through 124.12 and APCEC Regulation No. 8. All persons, including the permittee, who wish to comment
on ADEQ’s draft permitting decision must submit written comments to ADEQ, along with their name and mailing
address. After the public comment period, and public hearing, if one is held, ADEQ will issue a final permitting
decision. A Public Hearing will be held when ADEQ finds a significant degree of public interest. ADEQ will notify
the applicant and each person who has submitted written comments or requested notice of the final permitting
decision. Any interested person who has submitted comments may appeal a final decision by ADEQ in accordance
with the APCEC Regulation No. 8 {Administrative Procedures).



DRAFT

Fact Sheet

This Fact Sheet is for information and justification of the permit limits only and is not
enforceable.

For renewal of the draft discharge Permit Number AR0022004 with AFIN 44-00018 to discharge
to Waters of the State

1. PERMITTING AUTHORITY.
The issuing office is:

Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317

2. APPLICANT.

The applicant’s mailing address is:

City of Huntsville

112 West War Eagle
P.O. Box 430
Huntsville, AR 72740

The facility address is:

City of Huntsville
30187 Madison Hwy 23
Huntsville, AR 72740

3. PREPARED BY.
The permit was prepared by:

Marysia Jastrzebski, P.E.

Staff Engineer

Discharge Permits Section, Water Division
(870)446-5939

E-mail: Marysia@adeq.state.ar.us

4. PERMIT ACTIVITY.

Previous Permit Effective Date: October 1, 2004
Previous Permit Expiration Date: September 30, 2009



DRAFT

Page 2 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

The permittee submitted a permit renewal application on 3/31/2009. It is proposed that the

current discharge permit be reissued for a 5-year term in accordance with regulations
promulgated at 40 CFR Part 122.46(a).

DMR Review:

The Discharge Monitoring Reports (DMR’s) from the previous permit cycle were reviewed
during the permit renewal process. There were violations shown for the following
parameters and reporting periods during last two years:

CBODS: May 2008 (7-Day Avg. only)

Since there were no recent or consistent permit violations noted, no action is required at this
time.

Legal Order Review:

There are currently no active Consent Administrative Orders (CAOs) or Notice of Violations
(NOVs5) for this facility.

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

1. The coordinates for the facility have been corrected.

2. The effluent limitations for Ammonia Nitrogen for the months of April through October
have been revised.

3. The 7-Day Average effluent limitation for Ammonia Nitrogen for the months of
November through March has been slightly revised.

4. The effluent limitations for pH have been changed from 6-9 s.u. 10 6.0-9.0 s.u.

5. The monttoring frequencies for Nitrite+Nitrate Nitrogen has been changed.

6. An interim requirement for monitoring and reporting of Total Dissolved Solids and a
schedule of compliance have been included.

7. The effluent limitations for Total Dissolved Solids have been added.

The interim and final effluent limitations for Total Phosphorus have been included.

9. A special condition regarding land application of sludge has been added to clarify that
authorization under this NPDES permit will only last for maximum of two years..

10. A list of treatment units included on Pages 1 and 3 of Part 1 of the permit has been
revised.

11. A special condition requiring a Class I'V operator has been added in Part 11 of the permit.

12. Part I1, Part {11, and Part IV have been revised.

b



DRAFT

Page 3 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates based on the previous permit:

Latitude: 36° 06° 45” Longitude: 93°43” 58~

The receiving waters named:

Town Branch, thence to Holman Creek, thence to War Eagle Creek, thence to the White
River in Segment 4K of the White River Basin. The receiving stream in reach # 959 in
USGS Hydrologic Unit Code (H.U.C) of 11010001 is a Water of the State classified for
secondary contact recreation, raw water source for domestic (public and private), industrial,
and agricultural water supplies, propagation of desirable species of fish and other aquatic life,
and other compatible uses.

7. 303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.

a.

303(d) List:

The receiving stream, Town Branch is not listed on the 2008 303(d) list, however, Town
Branch flows approximately one half a mile before its confluence with Holman Creek.
Holman Creek is listed on 2008 303(d) list in Category 5A as impaired for Total
Dissolved Solids with a municipal source listed as a source of the impairment. No TMDL
is available at this time. Since the City of Huntsville is the only point source discharger
in the watershed, the draft permit must establish end-of-pipe effluent limitations based on
the most stringent applicable water quality standards. In accordance with guidance
provided in a memorandum dated June 8, 2009, from Mo Shafii to Steve Drown, these
effluent limitations will be in effect 3 years from the effective date of the permit. In the
interim a requirement for monitoring and reporting of Total Dissolved Solids is
applicable.

See Page # 9 below for calculations of the water quality limitations for this pollutant.

This permit may be reopened to include more stringent effluent limitations for this
parameter if required by TMDL as per special condition No. 6 of Part 1I. The permittee
may chose to perform TMDL and submit it to the Department for review and approval.

US EPA Region 6 With Cooperation from the Arkansas Department of Environmental
Quality established TMDIL for Nitrates + Nitrites Nitrogen in December 2000. The
effluent limitations for this parameter are consistent with this TMDL.



DRAFT

10.

11.

Page 4 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

b. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their
review.

OUTFALL AND TREATMENT PROCESS DESCRIPTION.
The following is a description of the facility described in the application:
a. Design Flow: 2.0 MGD

b. Type of Treatment: bar screen, grit removal, anaerobic selector, anoxic basin, oxidation
ditch, final clarification, UV disinfection unit, cascade aeration

c. Discharge Description: treated municipal wastewater

d. Facility Status: This facility is classified as a Major municipal since the design flow of
the facility is greater than 1.0 MGD.

ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 22132, the applicant's activities are the operation of a
sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

This facility receives non-categorical significant industrial process wastewater from one
facility, a turkey processor. Based on this and the applicant’s effluent compliance history,
standard boilerplate Pretreatment Prohibitions (40 CFR 403.5(b)) are deemed appropriate at
this time.

SEWAGE SLUDGE PRACTICES.

Sewage sludge is stablized by aerobic digestion and further stabilized and dried in sludge
drying beds before being land applied at the following approved land application sites:



DRAFT

Page 5 of Fact Sheet
Permit Number: AR0022004

AFIN: 44-00018

Land Owner Field Acres Section Township Range
1 76 | 13 17 North | 26 West
2 60 13 17 North 26 West |
3 20 13 17 North | 26 West
4 20 13 17 North | 26 West |
5 6 13 | 17 North | 26 West
6 14 14 | 17North | 26 West
7 ] 29 12 17 North | 26 West |
8 6 14 17 North | 26 West
9 | 14 17 North 26 West
10 13 24 17 North | 26 West
i1 39 14 17 North | 26 West_|
12 10 14 17 North | 26 West
13 6 i3 17 North | 26 West
MRiver 14 1 4 13 17 North | 26 West
E ) 73 13 " 17North | 26 West |
16 73 24 17 North | 26 West
17 27 24 17 North | 26 West
18 7 14 17 North | 26 West |
19 24 1 17 North | 26 West
20 14 1 17 North | 26 West |
21 ] 24 14 I7 North | 26 West
l: 22 18 14 | 17North | 26 West |
23 16 13 | 17North | 26 West |
24 3 14 17North [ 26 West_|
25 4 14 17 North 26 West
26 22 14 17 North | 26 West
N 3 27 ] 13 17 North | 26 West
Y 30 3 17 North | 26 West
12 20 3 17 North | 26 West
13 15 3 17 North | 26 West_|
21 10 31 18 North 25 West
Walden 22 25 3) 18 North | 25 West
23 5 31 18 North
24 20 31 18 North | 25 West
25 30 31 18 North | 25 West
- f 26 25 31 I8 North | 25 West
L] 8 10 | 17North | 26 West
2 5 10 17 North | 26 West
Cox 3 45 E 17North | 26 Wes—t—*
4 30 10 17 North | 26 West |
- s 24 10 17 North | 26 West
~ McCloud 1 [0 | 22 17 North | 26 West




DRAFT

12.

Page 6 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

Land Owner Field Acres Section Township Range
»__——.—__‘__—__1;____,.___‘_.—1\_._-
Whorton 1 23 22 17 Nonhﬂ 26 West
] 40 6 17 North | 25 West
Hatfield 7 s 6 17 North | 25 West
WWTP 1 8 27 17 North | 26 West
I 9 34 16 North | 27 West
2 10 34 16 North | 27 West
Garrett 3 5 34 16 North 27 West
4 ] 34 16 North | 27 West
N — T e Nonh 27 Wes |
L 5 5 34 ] i6North | 27 West |
El 15 21 | 17North | 26 West
tohnson L W1 | 30 22 17 North | 26 West |
w2 | 40 27 17 North | 26 West_|
wi T 40 28 | 17 North | 26 West

Approval to land apply biosolids pursuant to Part II Condition 3 of the NPDES permit is
limited to a maximum of two (2) years after this permit’s effective date. A separate land
application permit (or permits) must be obtained within this time period or application of
biosolids must cease. Reporting requirements of Part 11 Condition 3 continue for the term of
this permit unless they are superseded by similar conditions in one or more separate land
application permits.

PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
draft permit for the discharge described in the application. Permit requirements are based on
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water
and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).



DRAFT

a. Interim Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Page 7 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

11.

o e
Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration
(lbs/day, (mg/1, unless Frequency Sample Type
uniess otherwise specified)
otherwise
specified)
Monthly Aveg. Monthly 7-Day Avg.
Avg.
Report, h#
Report, MGD Totalizing
Flow N/A MGD (Daily Once/day ol
Maximum) ]
Carbonaceous Biochemical 167 10 15 Once/week 3-hr .
Oxygen Demand (CBODS) ] composite
Total Suspended Solids (TSS) 250 s | a2s Once/week 3-hr
composite
Ammonia Nitrogen (NH3-N)
[ —
(April-Oct) 26.6 1.6 3.9 Once/week 3-hr .
composite
(Nov-March) 50.0 3.0 4.5 Once/week 3-hr
| composite
Dissolved Oxygen | N/A 6.6(Inst. Min.) Once/week Grab
Fecal Coliform Bacteria (FCB) ( (colonies/100ml)
| N/A 1000 2000 Once/week Grab
e
Total Phosphorus 83.4 5 7.5 Twice/month Grab
— .
Nitrite+Nitrate Nitrogen 166.8 10 5 Onceweek | 3T
composite
Total Dissolved Solids Report Report Report Once/week 3-hr .
composite
Minimum Maximum
pH N/A | eosu. | 00U Once/week Grab
Chronic WET Testing N/A Report Once/quarter 24~hr'
| composite

Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,

scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).



DRAFT

b. Final Effluent Limitations

Outfall 001- treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Page 8 of Fact Sheet
Permit Number: AR0022004
AFIN: 44-00018

Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration
(Ibs/day, (mg/l, unless Frequency Sample Type
unless otherwise specified)
otherwise
_specified)
Monthly Monthly 7-Day
Avg. Avg. Avg.
Report,
Report, MGD Totalizing
Flow N/A MGD (Daily Once/day meter
Maximum)
Carbonaceous Biochemical 3-hr
Oxygen Demand (CBODS) 167 10 15 Once/week composite
Total Suspended Solids (TSS) 250 15 225 Once/week 3-hr .
composite
Ammonia Nitrogen (NH3-N)
(April-Oct) 26.6 1.6 3.9 Once/week 3-hr
composite
(Nov-March) 50.0 3.0 45 Once/week 3-hr
- composite
Dissolved Oxygen N/A 6.6 (Inst. Min.) Once/week Grab
Fecal Cohform Bacteria (FCB) (colonies/100ml)
N/A 1000 2000 Once/week Grab
E— .
Total Phosphorus 334 2 3 Twice/month Grab
Nitrite+Nitrate Nitrogen 166.8 10 15 Once/week 3-hr
| composite
}*'—‘d“—‘_—‘—ﬂ
Total Dissolved Solids 6,488.5 Report Report Once/week 3-hr .
composite
Minimum | Maximum
pH N/A 6.0 50 90 s Once/week Grab
Chronic WET Testing N/A Report Once/quarter 24-hr.
_ composite

1. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).



DRAFT

13. BASIS FOR PERMIT CONDITIONS.

Page 9 of Fact Sheet

Permit Number: AR0022004

AFIN: 44-00018

The following is an explanation of the derivation of the conditions of the draft permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the decisions as required under 40 CFR Part 124.7 (48 FR 1413, April 1, 1983).

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44 (1)(2)(i1), the draft permit limits
are based on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on
State water quality standards and requirements pursuant to 40 CFR Part 122.44 (d),
whichever are more stringent as tollows: